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1 TEST SUMMARY

1.1 TEST PROCEDURES AND RESULTS

Standard Test Iltem Class Result

FCC Part 15 Subpart B Conducted Emission Class B PASS
ANSI C63.4:2014

Radiated Emission Class B PASS

Note: (1) “N/A” denotes test is not applicable in this test report.
(2) For client’s request and manual description, the test will not be executed.
(3) "--"means "no" in this test report.

1.2 TEST LOCATION

Test Laboratory :  Shenzhen United Testing Technology Co.,Ltd.

Address . 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1
Rd, TiegangCommunity, Xixiang Str, Bao'an District, Shenzhen,China

1.3 MEASUREMENT UNCERTAINTY

The reported uncertainty of measurement y £ U, where expended uncertainty U is based on a
standard uncertainty multiplied by a coverage factor of k=2, providing a level of confidence of
approximately 95%.

A. Conducted Measurement:

Test Site Measurement Frequency Range U, (dB) NOTE
9kHz ~ 150kHz 2.96 --
UNI
150kHz ~ 30MHz 2.44 -

B. Radiated Measurement:

Test Site Measurement Frequency Range U, (dB) NOTE
9kHz ~ 30MHz 2.50 --
UNI 30MHz ~ 1000MHz 4.80 --
1000MHz ~ 6000MHz 413 --

1.4 ENVIRONMENTAL CONDITIONS

During the measurement the environmental conditions were within the listed ranges:

Temperature: 15~35 °C
Relative Humidity: 30~60 %
Air Pressure: 950~1050 hPa
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2 GENERAL INFORMATION

2.1 GENERAL DESCRIPTION OF EUT

The following information of EUT submitted and identified by applicant:

Page 5 of 83

Report No.: UNIA22083120ER-41

Product: HAIR CLIPPER
Trade Name: N/A
Main Model: JM-G60,IJM-621,IJM-558,IM-G50,IJM-768-1,JM-715,IJM-1024,

JM-011A

Additional Model:

JM-1027,IJM-100S,IM-200S

Product Description:

The EUT is a HAIR CLIPPER.

Based on the application, features, or specification exhibited
in User's Manual, more details of EUT technical specification,
please refer to the User's Manual.

Power Source:

DC 3.7V by battery or DC 5V by adapter

Details of E.U.T:

NO. Model Adapter Model Adapter Rated Input Rated Power (W)
1. IM-768-1 LW-0501000EU Input :AC 100-240V, 50/60Hz,0.2A 10W
Output: DC 5V, 1000mA
2. IM-621 y Input :AC 100-240V, 50/60Hz,0.2A
LW-0501000EU Output: DC 5V, 1000mA 1ow
3. IM-011A LW-050100EU Input :AC 100-240V, 50/60Hz,0.2A 10W
Output: DC 5V, 1000mA
JM-1024
IM-1027 Input :AC 100-240V, 50/60Hz,0.2A
4. X nput: - , z,0.
IM-100S LW-050100EU ow
Output: DC 5V, 1000mA
JM-200S
5. i : Input :AC 100-240V, 50/60Hz,0.2A
JM-715 LW-050100EU Output: DC 5V, 1000mA ow
6. JIM-G50 LW-050100EU Input :AC 100-240V, 50/60Hz,0.2A 10W
Output: DC 5V, 1000mA
7. IM-558 LW-050100EU Input :AC 100-240V, 50/60Hz,0.2A 10W
Output: DC 5V, 1000mA
8 IM-G60 LW-050100EU Input :AC 100-240V, 50/60Hz,0.2A 10W
Output: DC 5V, 1000mA
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2.2 DESCRIPTION OF TEST MODES

No. Test mode description Worst
1 Charging mode -
2 Running on max speed -

Note: The test modes were carried out for all operation modes(include link and idle).

2.3 DESCRIPTION OF TEST SETUP

AE EUT

Note: The EUT tested system was configured as upper figure, unless otherwise a special
operating condition is specified in the following during the testing.

2.4 DESCRIPTION TEST PERIPHERAL AND EUT PERIPHERAL

The EUT has been tested as an independent unit together with other necessary accessories or
support units. The following support units or accessories were used to form a representative test

configuration during the tests.

Item Equipment Mfr/Brand Model/Type No. e CElE Note
Length
JM-G60,IJM-621,IJM-558,
E-1 HAIR CLIPPER N/A JM-G50,IJM-768-1,IM-715, 1.0m EUT
JM-1024,IM-011A
E-2 Adapter -- -- -- AE

Note:
1. The support equipment was authorized by Declaration of Confirmation.

2. All the above equipment/cables were placed in worse case positions to maximize emission
signals during emission test.

AR UREABRAE
Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
AFERRE S fHEsknit REH 365 SRR RPHIEME2HE BB : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156

http://www.uni—lab.hk




LN

2.5 MEASUREMENT INSTRUMENTS LIST
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ltem Equipment Manufacturer Model No. Serial No. Calibrated until
Conduction Emissions Measurement
1 | Conducted Emission EZ-EMC Ver.CCS-3A1-CE N/A N/A
Test Software
2 AMN Schwarzbeck NNLK8121 8121370 2023.09.22
3 AAN TESEQ T8-Cat6 38888 2023.09.22
4 Pulse Limiter CYBRTEK EM5010 E115010056 2023.05.17
5 EMI Test Receiver Rohde&Schwarz ESCI 101210 2023.09.22
Radiated Emissions Measurement
1 | Radiated Emission EZ-EMC Ver.CCS-03A1 N/A N/A
Test Software
2 Horn Antenna Sunol DRH-118 A101415 2023.09.27
3 | Broadband Hybrid Sunol JB1 A090215 2024.02.26
Antenna
4 PREAMP HP 8449B 3008A00160 2023.09.22
5 PREAMP HP 8447D 2944A07999 2023.05.17
6 EMI Test Receiver Rohde&Schwarz ESR3 101891 2023.09.22
7 |MXA Signal Analyzer Keysight N9020A MY51110104 2023.09.22
8 | Active Loop Antenna Com-Power AL-310R 10160009 2023.07.25
9 Horn Antenna Schwarzbeck BBHA9120D 9120D-1680 2023.05.23
10 Horn Antenna A-INFOMW LB-180400-KF J211060660 2023.09.27
11 Loop Antenna E;iigﬂgo?g‘;; ZN30401 13015 2023.09.22
12 EM Clamp Schwarzbeck MDS21 03350 2023.09.27
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3 CONDUCTED EMISSIONS MEASUREMENT

3.1 TEST LIMIT
Maximum RF Line Voltage(dBuV)
Frequency
(MH2) CLASS A CLASS B

Q.P. Ave. Q.P. Ave.
0.15~0.50 79 66 66~56* 56~46*
0.50~5.00 73 60 56 46
5.00~30.0 73 60 60 50

Note:

1.The tighter limit applies at the band edges.
2.The limit of " * " marked band means the limitation decreases linearly with the logarithm

of the frequency in the range.

The following table is the setting of the receiver:

Receiver Parameters Setting

Attenuation 10 dB
Start Frequency 0.15 MHz
Stop Frequency 30 MHz

IF Bandwidth 9 kHz

z5=1 P E5==s1

3.2 TEST SETUP

Vertical Reference
/ Ground Plane ,/TestReceiver

EUT
o0 oo
40cm : Moooo
80cm
ISH
= 2 |

™N T
\H orizontal Reference
Ground Plane

Hote: 1.Support units were connected to second LISH.
2.Both of LISNS{AMHN) are 80 cm from EUT and at least 80
from otherunits and other metal planes
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3.3 TEST PROCEDURE

1.The EUT was placed 0.4 meters from the horizontal ground plane with EUT being connected to the power
mains through a line impedance stabilization network (LISN). All other support equipments powered from
additional LISN(s). The LISN provide 50 Ohm/ 50uH of coupling impedance for the measuring instrument.

2.Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back and forth in the
center forming a bundle 30 to 40 cm long.

3.1/0 cables that are not connected to a peripheral shall be bundled in the center. The end of the cable may
be terminated, if required, using the correct terminating impedance. The overall length shall not exceed 1
m.

4.For the actual test configuration, please refer to the related Item EUT Test Photos.

3.4 TEST RESULT
PASS

Note: All modes were tested at AC 120V and 240V, only the worst result of AC 120V was reported.
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Main Model: JM-G60
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Temperature: 26°C Relative Humidity: 60%
Test Voltage: AC 120V, 60Hz Pressure: 1010hPa
Test Mode: Mode 1 Phase: Line
1000 dBe
HF; —
Al —
- ;
iw\a
| ./v"L.q,ll_lllhﬁ
1 pea
Ay " . M
1 i I'l|I ¥
'-im W wmiﬁhw VG
H““N-\N..-J'F'.‘-\M/\P
on
150 [Miz] ] 30 0

Mo, Freguency CQuasiPeak Average Correclion QuasiPeak Average CuasiFesk Average QuasiPeak Average Remark

reading  reading  factor result result imit lirnit margin  margin
MHz} (dBuv)  (dBuv)  (dB) [dBuV)  (dBuV) (dBuV) (dBuv)  (dB) (dB)
1P 01620 3596 19,61 1002 4598 2963 6536 5536 -19.38 <2573 Pass
2* 04020 35.38 22.38 10,00 45,38 32.36 5781 4781 -12.43 -15.45 Pass
3P 06140 3275 19.34 998 4273 2932 56.00 46.00 -13.27 -16.68  Fass
4P 1.0900 31.96 14 848 0. 4197 2489 5600 4600 <1403 <2111  Pass
aP 14180 .27 14.25 1007 4154 2432 56.00  46.00 -1466  -2168 Pass
GF 294500 31.15 .95 10,87 42,12 19.82  60.00 50.00 -17.58 -30,08 Fass

Remark: Factor = Insertion Loss + Cable Loss, Result=Reading + Factor, Margin=Result — Limit.
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Temperature: 26°C Relative Humidity: 60%
Test Voltage: AC 120V, 60Hz Pressure: 1010hPa
Test Mode: Mode 1 Phase: Neutral
1000 dilud
QE; —
A  —

il .
l:i."._.-"".\\_F aTa’ T*#M“ w
Nﬂ * ‘l*l““uh SV
o i

Mo. Freguency CQuasiPeak Average Correclion QuasiPeak Average CussiFesk Average QuasiPeak Average Remark

reading reading  factor result result imi lirnit margin  margin
(MHz} [dBuV) (dBuv)  (dB) {dBuv]  (dBuV) (dBuv} (dBuv]  (dB) (dB)
1P 01620 441 17.75 10.02 44,43 2777 6536 5536 2083  -27.59 Pass
2P 0.2930 31.51 14.85 2.99 41.50 2484 6030 5030 -1880  -2546 Pass
3" 06300 33.94 17.85 9.98 43.92 2783 56.00 46.00 -12.08 -18.07  PFass
4P 11300 N 11.19 10.01 41.22 2120 5600  46.00 -1478 2450 Pass
oP 2.8660 30,20 10,18 10,07 4027 2025 5600 4600 -1573 2575 Pass
6P 29,0540 27.80 4,71 10,96 38.76 1567 60.00 5000 21,24 -34,33 Pass

Remark: Factor = Insertion Loss + Cable Loss, Result=Reading + Factor, Margin=Result — Limit.
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Main Model: JM-621
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on

Temperature: 26°C Relative Humidity: 60%
Test Voltage: AC 120V, 60Hz Pressure: 1010hPa
Test Mode: Mode 1 Phase: Line
1000 dBe
QF; —
AVl —

TNV

LRET

Mo. Freguency CuasiPeak Average Correclion QuasiPeak Average GussiFesk Average QuasiPeak Average Remark

reading  reading  factor result result imit lirmit margin  margin
(MHz} (dBu¥)  (dBuv)  (dB) (dBuv)  (dBuV] (dBuV) (dBuv)  (dB) (dB)
1P 01980 35,37 158.32 10,03 4540 2835 G369 5369 -18.20 2534 Pass
2P 03340 36,05 19.71 9,09 46.04 2970 5035 4935 -133 -19.65 Fass
3P 04340 35.62 24 16 10.00 4562 3416 5718 4718 -11.56 -13.02  Pass
4P 07980 34.95 2218 10.01 44,96 321% 5600 4600 1104 1381 Pass
5% 1.5980 40,63 23.25 10.03 5066 3328 5600 4800 -5.34 -1272 Pass
‘BP 31620 38,38 24 52 10.07 48 45 34.58 56.00 46.00 -7.56 -11.41 Pass

Remark: Factor = Insertion Loss + Cable Loss, Result=Reading + Factor, Margin=Result — Limit.
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Temperature: 26°C Relative Humidity: 60%
Test Voltage: AC 120V, 60Hz Pressure: 1010hPa
Test Mode: Mode 1 Phase: Neutral
1000 Sl
F: —
A —

(1R

[Mkz]

Mo, Freguency CQuasiPeak Average Correclion QuasiPeak Average CussiFesk Average QuasiPeak Average Remark

reading  reading  factor result result it limit margin  margin
IMHz} [dBuV) (dBuv)  (dB)  (dBuv) (dBuv) (dBuV} (dBuv)  (dB) idB)
1P 01940 2990 745 10,03 39.93 1748  B3BE  53.88 -2393  -3638 Pass
2P 0.2660 29,35 5.45 10.00 39,35 1545 61.24  51.24 -21.88 -35.79 Pass
3P 0.3980 31.80 12.85 10000 41.80 22.85 57.80  47.80 -16.10 -24.95 Pass
4P 0.B020 3052 15.69 10.01 40.53 2570 5800 46.00 1547 2030 Pass
5P 1.5300 33Ta 12.90 10,01 43,80 2291 5600  46.00 1220 -23.09 Pass
_E" 32100 A5.27 2031 10.05 45,32 30.36 56.00 4600 -10.68 -1564 Fass

Remark: Factor = Insertion Loss + Cable Loss, Result=Reading + Factor, Margin=Result — Limit.
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Temperature: 26°C Relative Humidity: 60%
Test Voltage: AC 120V, 60Hz Pressure: 1010hPa
Test Mode: Mode 1 Phase: Line
1000 dBey
QF: —_—
A —

A A v-ﬁ mn | W
AN LR O .
i V' ir'n'lll" hﬂ"[ﬁ'i'i] 'I"‘ﬂ*r""'mw_ fave
v N
an
0160 (X3 [MHz] 5 30000
Mo. Freguency CuasiPeak Average Correclion QuasiPeak Average GussiFesk Average QuasiPeak Average Remark
reading  reading  factor result result imit lirmit margin  margin
(MHz) [dBuv)  (dBuV)  (dB) (dBuvV)  (dBuV)  (dBuV)  (dBuv)  (dB) (dB)
1P 0.2020 34,73 2026 10,03 44,76 3029 6353 5353 1877 -23.24 Pass
2P 0.4020 34,43 21.45 10,00 44,43 31.45 Gratl 4781 -13.38 -16,36 Pass
3% 06100 32.87 18.78 9.88 42 85 28786 5E.00  46.00 -13.15 -17.24  Pass
4P 1.0100 397 16.17 10,02 41.99 2619 5500 4600 1401 1981 Pass
5P 1.5300 31.08 16.49 10,01 41.06 26,50 5600 46.00 -1494 1950 Fass
6P 20.5820 2894 9.32 10,97 39,91 2029  60.00  50.00 -20.08 2971 Fass

Remark: Factor = Insertion Loss + Cable Loss, Result=Reading + Factor, Margin=Result — Limit.
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R

Temperature: 26°C Relative Humidity: 60%
Test Voltage: AC 120V, 60Hz Pressure: 1010hPa
Test Mode: Mode 1 Phase: Neutral
LLUTRL R T
Q- —
A —

% WO SR N
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AR

on
0150 [ [MHiz] 5 300
Mo, Freguency CuasiPeak Average Correclion QuasiPeak Average CussiFesk Average QuasiPeak Average Remark
reading  reading  factor result rasult imit limit mangin  margin
{MHz) [dBuv) (dBuV) (dB}) (dBuV)  (dBuV) (dBuV)} [dBuVv) (dB) (dB)
1B 02020 33.03 15.54 10,03 43.06 2557 6353 5353 2047 2796 Pass
2P 03060 32.32 16.60 9.08 42 .30 26.58 60.08 5008 -17.78 -23.50 Fass
3P 06140 30.93 15.63 9.898 4091 2561 5600 46.00 -15.09 -20.3% Fass
4* 11280 32.05 11.25 10,01 4206 2026 5600  46.00 1384 2474 Pass
5P 2.8580 29.23 9,70 10006 39.29 1976 56.00  46.00 -16.71 -26.24 Fass
&P 298180 2376 4,63 10.98 34,74 15.61 60.00 50.00 -25.26 -34.39 Pass

Remark: Factor = Insertion Loss + Cable Loss, Result=Reading + Factor, Margin=Result — Limit.

BT ABRAS
Shenzhen United Testing Technology Co.,Ltd.

2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
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Main Model: JM-G50

Page 16 of 83

Report No.: UNIA22083120ER-41

Temperature: 26°C Relative Humidity: 60%
Test Voltage: AC 120V, 60Hz Pressure: 1010hPa
Test Mode: Mode 1 Phase: Line
1000 il
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Mo. Freguency QuasiPeak Average Correclion QuasiPeak Average GussifFesk Awerage OuasiPeak Average Remark

reading reading  factor result result fimi lirnit margin  margin
(MHz} (dBuV) [dBuv)  (dB) (dBuV)  (dBuV) (dBuV) (dBuV)  (dB) (dB)
1P 0.1540 38,34 19.56 10.01 48,35 2957  B5TE 5578 1743 2621 Pass
2P 02020 36,05 19.10 10,03 46,08 2813 B353 5353 1745 2440 Pass
3P 04080 3323 18.39 10.00 43.23 2839 5773 4773 -14.50 -19.34  Pass
4% 06620 32.40 17.43 9.99 4238 2742 5600 4600 1361 1858 Pass
P 1.9380 31.80 1355 10.02 4162 2357 5600  46.00 -1438 2243 Fass
6P 28.5300 31.43 10.92 10,95 4238 21.87  60.00 50.00 -17.62 -28.13  Fass

Remark: Factor = Insertion Loss + Cable Loss, Result=Reading + Factor, Margin=Result — Limit.

AR A TRAR

Shenzhen United Testing Technology Co.,Ltd.

2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang
AP EREA 2 EkHIt X EH—E365SERFFHRREME2HE BB : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156

C ity, Xixiang Str, Bao'an District, Shenzhen, China
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Report No.: UNIA22083120ER-41

on

Temperature: 26°C Relative Humidity: 60%
Test Voltage: AC 120V, 60Hz Pressure: 1010hPa
Test Mode: Mode 1 Phase: Neutral
1000 dileV
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Mo, Freguency CQuasiPeak Awverage Correclion QuasiPeak Average CussiFeak Average QuasiPeak Average Remark

reading reading  factor result result imit lirmit margin  margin
(MHz} (dBuW)  (dBuv)  (dB) {dBuV)  (dBuv] (dBuV) (dBuv]  (dB) (dB)
1P 02080 33.81 16,84 10.03 4364 2689 6337 5337 -1953  -26.48 Pass
2P 0.3140 32,36 16.58 9.98 42,34 26.57 59.86 49.86 -17.52 -23.29 Pass
3% 07220 31.46 16.54 9.88 41.45 26.53 56.00 4600 -14.55 1947 Fass
4P 11300 KIRL: 14.648 10,01 41.1% 2470 5600  46.00 <1481 2130 Pass
aP 1.5380 30,15 15.64 10,01 40,16 2565 5600  46.00 -1584 2035 Pase
6F 3.0740 29.81 10.68 10,08 3890 2078 BE.00  46.00 -1610 -2522 Pass

Remark: Factor = Insertion Loss + Cable Loss, Result=Reading + Factor, Margin=Result — Limit.

AR A TRAR

Shenzhen United Testing Technology Co.,Ltd.

2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Ti

C

gang

ity, Xixiang Str, Bao'an District, Shenzhen, China

AP EREA 2 EkHIt X EH—E365SERFFHRREME2HE BB : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156

http://www.uni-lab.hk

2 v U T


../2006ReportFormats/ReFoDatabase/InputPowers.doc

LN

Main Model: JM-768-1

Page 18 of 83

Report No.: UNIA22083120ER-41

Temperature: 26°C Relative Humidity: 60%
Test Voltage: AC 120V, 60Hz Pressure: 1010hPa
Test Mode: Mode 1 Phase: Line
1000 dla
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M. Freguency CQuasiPeak Average Correclion QuasiPeak Average CussiFesk Average QuasiPeak Average Remark

reading reading  factor result rasult imi lirnit margin  margin
(MHz} [dBuV)  (dBuv)  (dB) (dBuV)  (dBuV) (dBuV) (dBuV)  (dB) (dB)
1P 01620 2303 10.76 1002 3305 20,78 6536 5536 3231  -34,58 Pass
2P 0.3730 21,65 12.53 9.99 31.54 22.52 5832 4832 -26.68 -25.80 Pass
3F 0.5020 1763 12.81 10.01 27 .56 22.82 56.00  46.00 -28.34 -23.18  Pass
4P 0.7240 21.14 9.92 10,01 s 1993  56.00 4600 24,85 2607 Pass
5 0.8100 2822 15.96 10,01 38,23 2597 5600 46,00 -A777 -20.03 Pass
‘GP 11.4820 2593 19.49 10,15 36,08 29.64 60.00  50.00 -23.92 -20.36 Pass

Remark: Factor = Insertion Loss + Cable Loss, Result=Reading + Factor, Margin=Result — Limit.

AR A TRAR

Shenzhen United Testing Technology Co.,Ltd.

2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China

AP EREA 2 EkHIt X EH—E365SERFFHRREME2HE BB : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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Report No.: UNIA22083120ER-41

Temperature: 26°C Relative Humidity: 60%
Test Voltage: AC 120V, 60Hz Pressure: 1010hPa
Test Mode: Mode 1 Phase: Neutral
1000 BV
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[Mkiz]

Mo. Freguency QuasiPeak Average Correclion QuaziPeak Average CussiFesk Average QuasiPeak Average Remark

reading reading  factor result result imit limit margin  margin
(MHz) (dBuV)  [dBuV) (dB) (dBuv)  (dBuV) (dBuv)  (dBuV) (dB) (dB)
1P 01660 2257 9.68 10,02 32.58 19.90 6516 5516 3257 3526  Pass
2P 0.2480 19.69 a.74 10.01 29.70 1875 6189 5189 -32.18 -33.14 Pass
AP 0.3740 19.34 12.85 989 29.33 22.84 EB41 4841 -29.08 -2557 Pass
4P 0.7940 21.10 10.32 10.01 N 2033 5600 4600 2489 2567 Pass
5% 0.9100 2871 18.35 10.M 3872 28.36 5600 4600 1728 -17.64 Pass
‘&P 11.0220 2491 18.07 10.12 35.03 2819 6000  50.00 -24.97 -21.81 Pass

Remark: Factor = Insertion Loss + Cable Loss, Result=Reading + Factor, Margin=Result — Limit.

AT R ABRAR

Shenzhen United Testing Technology Co.,Ltd.

2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
ANPEREAZ BRI EER—E365SERRFHREME2EE #F4 : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156

http://www.uni-lab.hk

Fa== IV IV LT A


../2006ReportFormats/ReFoDatabase/InputPowers.doc

Main Model: JM-715

Page 20 of 83

Report No.: UNIA22083120ER-41
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Temperature: 26°C Relative Humidity: 60%
Test Voltage: AC 120V, 60Hz Pressure: 1010hPa
Test Mode: Mode 1 Phase: Line
100D diaV
F; —
A  —

w150

05 [MMz]

Mo, Freguency CQuasiPeak Average Correclion QuasiPeak Average CussiFesk Average QuasiPeak Average Remark

reading reading  factor result result imi lirnit margin  margin
(MHz} [dBuV) (dBuv)  (dB) {dBuv]  (dBuV) (dBuv} (dBuv]  (dB) (dB)
1P 01580 39.62 17.49 10,01 45,63 27.50 6457 5557 -1584 2807 Pass
2% 0.37a0 33,49 &2Em 9.89 43.48 33.00 58.32 4832 -14.84 -1532 Fass
3P 0.7540 3016 19.70 10.00 40,16 29.70 56.00 46.00 -15.84 -16.30  Fass
4F 11580 305 19.66 10.01 40,18 29.67 5600 4600 -15.84 1633 Pass
5P 1.6900 28,69 13.02 10.01 38,90 2303 5600 4500 1740 2297 Pass
6P 3.0980 2736 12.87 10,10 3748 22.97 56.00  46.00 -18.54 -23.03  Pass

Remark: Factor = Insertion Loss + Cable Loss, Result=Reading + Factor, Margin=Result — Limit.

AR A TRAR

Shenzhen United Testing Technology Co.,Ltd.

2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Ti

gang

C ity, Xixiang Str, Bao'an District, Shenzhen, China
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Report No.: UNIA22083120ER-41
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Temperature: 26°C Relative Humidity: 60%
Test Voltage: AC 120V, 60Hz Pressure: 1010hPa
Test Mode: Mode 1 Phase: Neutral
1000 iy
OF; —
AVl —

0150

[

[Mkiz]

Mo. Freguency CuasiPeak Average Correclion QuasiPeak Average GussiFesk Average QuasiPeak Average Remark

reading reading  factor result result imit limit margin  margin
iMHz} (dBuV)  (dBuv)  (dB) (dBuv) (dBuV) (dBuV) (dBuv)  (dB) (dB)
1P 01580 39.68 18.19 10,01 45.6% 2820 6557 5557 -1588 2737 Pass
2* 0.3780 a3TT 16.83 9.09 4378 28.82 5832 4832 -14.56 -19.50 Pass
3P 0.7540 2968 14.43 10.00 3968 24.43 56.00  46.00 -18.32 -21.57 Pass
4P 11620 2810 12.52 10,00 3810 2292 5600  46.00 1780 2308 Pass
5P 17100 27.533 5.52 10,01 3754 1553 56.00  46.00 -1866 3047 Pass
6P 26700 26.61 7.54 10,06 3E.66 17.69 56.00 46.00 -19.34 -28.41 Pass

Remark: Factor = Insertion Loss + Cable Loss, Result=Reading + Factor, Margin=Result — Limit.

AR A TRAR

Shenzhen United Testing Technology Co.,Ltd.

2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China

AP EREA 2 EkHIt X EH—E365SERFFHRREME2HE BB : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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Main Model: JM-1024

Temperature: 26°C Relative Humidity: 60%
Test Voltage: AC 120V, 60Hz Pressure: 1010hPa
Test Mode: Mode 1 Phase: Line
1000 dBwV
ue. —
AVG: —

Y I‘Jl,‘l’l :‘\,‘I‘.N.. 'WM"*M "[\‘ .,,\.':"‘ A W\/’M
Ll 'V A A i, ,..q"vs
':m ; [T MHz) 5 30 000

No. Frequency QuasiPeak Average Correction QuasiPeak Average QuasiPeak Average QuasiPeak Average Remark

reading reading factor result result limét limit margin  margin

(MHz) (dBuV)  (dBuV) (dB) (dBuV)  (dBuV) (dBuV) (dBuV) (dB) (dB)
1* 0.1660 47.81 25.24 10.02 57.83 3526 6515 55.16 -7.32 -19.90 Pass
'EP 0.2220 4367 20.82 10.02 53.69 30.84 62.74 5274 -9.05 -21.90 Pess
3P 0.3700 38.05 2585 9.99 48.04 3584 5850 4850 <1046 <1266 Pass
4P 0.7740 30.34 17.97 10.00 40.34 2797  56.00 46.00 <1566  -18.03 Pass
5P 1.5500 30.59 19.16 10.01 40.60 2917 56,00 46.00 -1540  -16.83 Pass
6P 29.4860 29.20 740 10.84 40.04 18.24 60.00 50.00 -19.96 -31.76 Pass

Remark: Factor = Insertion Loss + Cable Loss, Result=Reading + Factor, Margin=Result — Limit.

AR ARGRAT
Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Ti C ity, Xixiang Str, Bao'an District, Shenzhen, China

gang

AP EREA 2 EkHIt X EH—E365SERFFHRREME2HE BB : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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Report No.: UNIA22083120ER-41
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Temperature: 26°C Relative Humidity: 60%
Test Voltage: AC 120V, 60Hz Pressure: 1010hPa
Test Mode: Mode 1 Phase: Neutral
1000 dBuV
up. —
AVEG: —

—~—

0150

05

No. Frequency QuasiPeak Average Correction QuasiPeak Average QuasiPeak Average QuasiPeak Average Remark

reading reading factor result result limit limit margin  margin

(MHz) (dBuV)  (dBuV) (dB) (dBuV)  (dBuV) (dBuV) (dBuV) (dB) (dB)
1* 0.1700 4275 20.96 10.02 52.77 3098 6496 5496 -1219  -23.98 Pass
2P 0.2819 35.01 14.60 9.99 45.00 2459 6076 50.76 -15.76  -26.17 Pass
3P 0.9700 28.31 11.42 10.02 38.33 2144 5600 46.00 1767 2456 Pass
4P 1.5780 28.24 B.53 10.02 38.26 1855 56.00 46.00 17.74 2745 Pass
5P 3.4940 26.98 5.77 10.09 37.07 1586 56.00 46.00 -1893 -30.14 Pass
6P 289.3020 23.98 6.01 10.83 3481 16.84 60.00 50.00 -2519  -33.16 Pass

Remark: Factor = Insertion Loss + Cable Loss, Result=Reading + Factor, Margin=Result — Limit.

AR A TRAR

Shenzhen United Testing Technology Co.,Ltd.

2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Ti

C

gang

ity, Xixiang Str, Bao'an District, Shenzhen, China
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Main Model: JM-011A

Page 24 of 83

Report No.: UNIA22083120ER-41

Temperature: 26°C Relative Humidity: 60%
Test Voltage: AC 120V, 60Hz Pressure: 1010hPa
Test Mode: Mode 1 Phase: Line
1000 diel
Qe —
AV —
___\\ I
SD&L JL "-~—\_\_\__\_ B . ;
A
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Mo. Freguency OQuasiPeak Average Correclion QuasiPeak Average cuasiFesk Average QuasiPeak Average Remark

reading reading  factor result result imit lirmit margin  margin
iMHz} (dBuV) (dBuv)  (dB) (dBuV)  (dBuV) (dBuV) (dBuv)  (dB) (dB)
1P 01580 3773 16.96 10,01 47.74 2699 6557 5557 -17.83 -2858 Pass
2P 0.2080 3563 17.85 10,03 45 66 2798 6337 5337 1771 -2539 Pass
3P 04080 33.54 21.47 10.00 43.54 AT ET.73 4773 -14.18 16256 Pass
4% 0.7660 3277 2187 1000 4277 3187 5600 4600 1323 1413 Pass
5P 1.0700 3255 16.16 101 4256 2617 56.00 4600 -13.44 1983 Pass
6P 14880 31.94 16.90 10,02 41.96 2692 5600 4600 -14.04  -19.08 Pass

Remark: Factor = Insertion Loss + Cable Loss, Result=Reading + Factor, Margin=Result — Limit.

AR A TRAR

Shenzhen United Testing Technology Co.,Ltd.

C

ity, Xixiang Str, Bao'an District, Shenzhen, China

2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang

AP EREA 2 EkHIt X EH—E365SERFFHRREME2HE BB : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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Page 25 of 83

Report No.: UNIA22083120ER-41

on

Temperature: 26°C Relative Humidity: 60%
Test Voltage: AC 120V, 60Hz Pressure: 1010hPa
Test Mode: Mode 1 Phase: Neutral
1000 diley
Qe —
A —
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Mo. Freguency OQuasiPeak Average Correclion QuasiPeak Average cuasiFesk Average QuasiPeak Average Remark

reading reading  factor result result imit lirmit margin  margin
iMHz} (dBuV) (dBuv)  (dB) [dBuV)  (dBuV) (dBuV) (dBuv)  (dB) (dB)
1P 0.1540 3581 17.08 100 48,62 2709 B5TE 5578 -16.96  -2869 Pass
2P 0.2080 35,50 16.02 10,03 45,53 26.05 6337 5337 -17.84 -27.32 Pass
3F 0.3820 3252 17.84 9.899 4251 27.88 5BG68 4868 -16.17 -20.80 Pass
4P 06780 30.78 11.74 9.99 40,77 2178 5600 4600 1523 2422 Pass
5% 11300 3145 13.59 101 41.46 2360 5600 4600 -14.54 2240 Pass
‘6P 2.0500 29.76 B.63 10,03 39.79 1666 5600  46.00 -16.21 -29.34  Pass

Remark: Factor = Insertion Loss + Cable Loss, Result=Reading + Factor, Margin=Result — Limit.

AR A TRAR

Shenzhen United Testing Technology Co.,Ltd.

2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Ti

gang

C ity, Xixiang Str, Bao'an District, Shenzhen, China

AP EREA 2 EkHIt X EH—E365SERFFHRREME2HE BB : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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4 RADIATED EMISSION MEASUREMENT

4.1 TEST LIMIT

Page 26 of 83

Report No.: UNIA22083120ER-41

For unintentional device, according to § 15.109(a), except for Class A digital devices, the field strength
ofradiated emissions from unintentional radiators at a distance of 3 meters shall not exceed the

followingvalues:

Frequency Class A (at 10m) Class B (at 3m)
(MHz) dBuv/m dBuV/m
30-88 39.0 40.0
88-216 435 43.5

216-960 46.5 46.0

Above 960 49.5 54.0

Notes:

1. The limit for radiated test was performed according to as following:FCC PART 15B /ICES-003.
2. The tighter limit applies at the band edges.

3. Emission level (dBuV/m)=20log Emission level (uv/m).

BT R ABRAS
Shenzhen United Testing Technology Co.,Ltd.

2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
ANPERERZ BRI EER—E365SERIFFHXEME2EE BF4 : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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4.2 TEST SETUP

Page 27 of 83

Report No.: UNIA22083120ER-41

1. Radiated Emission Test Set-Up Frequency Below 1000MHz

A
Ant. feed
ol
i |
| T | ' l4m
EUT Turn Table
}.B m
X
Ground Plane
Receiver
2. Radiated Emission Test Set-Up Frequency Above 1000MHz
A
Ant. feed
point !
. : ThaL
m [:/J
1-4m
______ EUT ’/Turl‘l’*lr
Io.am
Ground Plane
Receiver |_“{ Amp.

BT ABRAS
Shenzhen United Testing Technology Co.,Ltd.

2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
ANPEREAZ BRI EER—E365SERRFHREME2EE #F4 : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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4.3 TEST PROCEDURE

1. The measuring distance of at 10 m shall be used for measurements at frequency up to 1GHz. For
frequencies above 1GHz, any suitable measuring distance may be used.

2.The EUT was placed on the top of a rotating table 0.8 meters above the ground at a 10 meter open area
test site. The table was rotated 360 degrees to determine the position of the highest radiation.

3. The height of the equipment or of the substitution antenna shall be 0.8 m; the height of the test antenna
shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of the antenna are set to make
the measurement.

4. The initial step in collecting conducted emission data is a spectrum analyzer peak detector mode
pre-scanning the measurement frequency range. Significant peaks are then marked and then Quasi Peak
detector mode re-measured, above 1G Average detector mode will be instead.

5. If the Peak Mode measured value compliance with and lower than Quasi Peak Mode Limit, the EUT shall
be deemed to meet QP(AV) Limits and then no additional QP Mode measurement performed.

6. For the actual test configuration, please refer to the related Item EUT Test Photos.

4.4 TEST RESULT

PASS

AR ABRAS]
Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
AIBEZRAES SRR KEH—IE365SRRBFHREMBE2M BB : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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Main Model: JM-G60

Page 29 of 83

Below 1000MHz Test Results:

Report No.: UNIA22083120ER-41

Temperature: 25°C Relative Humidity: 60%
Test Voltage: AC 120V, 60Hz Pressure: 1010hPa
Test Mode: Mode 1 Polarization: Horizontal
800 HBN/m
| Limit1 —_—
MNargn —
— I
[ % Gx J
W ke §
g i
nadY) : e
W”'\wﬂﬁ M‘r’" L !
v i
J
f
% |
30.000 40 5 60 70 80 NHz) 300 400 500 00 700 1000000
No. | Frequency Reading | Correction Result Limit Margin Degree | Height Remark
(MHz) (dBuV) |factor(dB/m)| (dBuVim) | (dBuVim) (dB) (deq.) (cm)
1 146.3735 50.58 -16.58 34.00 43.50 -9.50 peak
2 204.2375 52.52 -16.63 35.89 43.50 -7.61 peak
3! 299.3158 55.80 -14.70 41.10 46.00 -4.90 peak
4* 337.2155 57.98 -14.40 4358 46.00 242 QP
5t 359.1860 54,60 -13.92 40.68 46.00 -5.32 peak
6 478.8455 44.43 -11.34 33.09 46.00 -12.91 peak

AR A TRAR

Shenzhen United Testing Technology Co.,Ltd.

2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
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Report No.: UNIA22083120ER-41

Temperature: 25°C Relative Humidity: 60%
Test Voltage: AC 120V, 60Hz Pressure: 1010hPa
Test Mode: Mode 1 Polarization: Vertical
800 HBN/m
[ Limit} -
Natge —

| J
1

\.ML’«J«H’/M | A‘J;‘W

20
ilm 40 S0 60 70 60 (MHz) 300 400 500 600 700  1000.000
No. | Frequency Reading | Correction Result Limit Margin Degree | Height Remark
(MHz) (dBuV) |factor(dB/m)| (dBuVim) | (dBuVim) (dB) (deq.) (cm)
1 34.3962 44 81 -10.41 34.40 40.00 -5.60 peak
2 97.4560 52.31 -19.52 32.79 43.50 -10.71 peak
3 126.7723 48.92 -16.09 32.83 43.50 -10.67 peak
4 212.2693 53.55 -17.08 36.47 4350 -7.03 peak
5 278.0668 54.16 -14.76 39.40 46.00 -6.60 peak
6" 344.3854 57.95 -14.14 43.81 46.00 -2.19 QP

Remark: 1. Result = Reading Level+ Factor, Margin= Result — Limit
Factor=Ant. Factor + Cable Loss — Pre-amplifier

AR A TRAR

Shenzhen United Testing Technology Co.,Ltd.

2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China

AP EREA 2 EkHIt X EH—E365SERFFHRREME2HE BB : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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Below 1000MHz Test Results:

Temperature: 25°C Relative Humidity: 60%
Test Voltage: DC 3.7V Pressure: 1010hPa
Test Mode: Mode 2 Polarization: Horizontal
800 dbeVim
I Limil1 =
Haaigpr —_— l
r |

};_3
-
'y
ol

‘"\«-»\“,.W - l*““‘x#w%m |

20
ETC T I [MHz) ann 400 500 GO0 FO0C 1000800
Ma. | Fraguency Raading Correction Result Limit Margin Degrea | Height Remark
{MHz) (dBuV)  |factorfdBim)| (dBuvim) | (dBuvim) (dB) (deg.) {cm}

1* 387518 38.14 -14.00 24.14 40,00 -15.86 peak
2 43 9658 40.96 -17.48 2348 40.00 -16.52 peak
3 1454410 3474 -16.77 17.e7 43.50 -26.53 peak
4 2920583 36.23 -14.72 21.51 46.04 -24.40 peak
5 3348590 36.99 -14.48 2251 A6.00 -23.48 peak
(] GE2.3484 32.74 -8.64 24.10 46.00 -21.80 peak

BT ABRAS
Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
ANPEREAZ BRI EER—E365SERRFHREME2EE #F4 : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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Temperature: 25°C Relative Humidity: 60%
Test Voltage: DC 3.7V Pressure: 1010hPa
Test Mode: Mode 2 Polarization: Vertical
800 dBeVim
Limill m—
Wangr —_— l

A

20
30000 40 50 GO 70 &0 [MHz) a0n 400 500 GEO 700 NOO0.600
Mo. | Freguency Raading | Correction Result Lirnit Margin Degrea Height Remark
(MHz) (dBuv)  |factor{dBim)| (dBuvim) | [dButim) (dB) (deg.) fecm)
1 33.9174 33.20 -10.06 2314 40.00 -16.86 peak
2 205374 3933 -20.66 1B.67 43.50 -24.83 peak
3 139.8508 35.10 -16.04 19.06 43.50 -24.44 peak
4 1479214 35.59 -16.72 18.87 43.50 -24.63 peak
5 3604476 40,53 -13.82 26.81 46.00 -19.38 peak
[ 5TE.GT00 3187 -5.88 21.88 46.00 -24.M peak

Remark: 1. Result = Reading Level+ Factor, Margin= Result — Limit
Factor=Ant. Factor + Cable Loss — Pre-amplifier

BT ABRAS
Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
ANPEREAZ BRI EER—E365SERRFHREME2EE #F4 : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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Main Model: JM-621

Page 33 of 83

Below 1000MHz Test Results:

Report No.: UNIA22083120ER-41

Temperature: 25°C Relative Humidity: 60%
Test Voltage: AC 120V, 60Hz Pressure: 1010hPa
Test Mode: Mode 1 Polarization: Horizontal
II.L diuV/m
Lt} —
Nargn —
. ! U 4
. Jﬂ,‘
20 |
30.000 A0 50 60 7@ 80 {MHz) 300 400 500 600 700 1000 000
No. | Frequency Reading | Correction Result Limit Margin Degree | Height Remark
(MHz) (dBuV) |factor{dB/m)| (dBuVim) | (dBuVim) (dB) (deq.) (cm)
1! 88.3421 59.99 -20.76 39.23 43.50 -4.27 peak
2! 154.2786 55.05 -16.78 38.27 43.50 -5.23 peak
3 1756516 53.99 -17.36 36.63 43.50 -6.87 peak
4* 271.3245 58.65 -15.01 43.64 46.00 -2.36 QP
5! 354.1831 54,70 -13.93 40.77 46.00 -5.23 peak
6! 501.1790 54.58 -11.77 42.81 46.00 -3.19 peak
BT ABRAS
Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang C: ity, Xixiang Str, Bao'an District, Shenzhen, China

AP EREA 2 EkHIt X EH—E365SERFFHRREME2HE BB : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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Report No.: UNIA22083120ER-41

Temperature: 25°C Relative Humidity: 60%
Test Voltage: AC 120V, 60Hz Pressure: 1010hPa
Test Mode: Mode 1 Polarization: Vertical
800 MBN/m
List 1 —_
Margn —_

20

30000 40 50 60 70 B0 (MHz) 300 400 500 60O 700  1000.000

No. | Frequency Reading l Correction Result Limit Margin Degree | Height Remark
(MHz) (dBuV) |factor(dB/m)| (dBuVim) | (dBuVim) (dB) (deq.) (cm)

1* 45.8552 56.43 -18.48 37.95 40.00 -2.05 QP
2 88.9638 56.28 -20.75 35.53 43.50 -7.97 peak
3 175.0367 55.77 -17.30 3847 43.50 -5.03 peak

2245192 53.63 -17.75 35.88 46.00 -10.12 peak
5 270.3747 50.89 -15.07 35.82 46.00 -10.18 peak
6! 656.5300 49.04 -8.77 40.27 46.00 -5.73 peak

Remark: 1. Result = Reading Level+ Factor, Margin= Result — Limit
Factor=Ant. Factor + Cable Loss — Pre-amplifier

AR A TRAR

Shenzhen United Testing Technology Co.,Ltd.

1Rd, Ti

C

2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baoti.
AP EREA 2 EkHIt X EH—E365SERFFHRREME2HE BB : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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Below 1000MHz Test Results:

Temperature: 25°C Relative Humidity: 60%
Test Voltage: DC 3.7V Pressure: 1010hPa
Test Mode: Mode 2 Polarization: Horizontal
800 dbeVim
[ T Limil1 —
Hnigpr —_—
r ' |
r T m - ]
k| 5
m ﬂ
-0
30000 40 S0 LU ] [WHz) Inn anm 500 GO0 T0O0 1000, man
Ma. | Freguency Reading | Correction Result Limit Margin Degrea | Height Remark
(MHz) (dBuV)  |factor(dBim)| (dBuvim) | (dBuvim) {dB) (deg.) em}

1 Z76.1235 A4 71 477 2004 4600 16,06 peak

2 20E.9823 4818 1473 3345 46.00 1254 peak

3 3480274 46 .55 -14.02 3253 46.00 -13.47 peak

4 362 5880 48,01 -13.58 34.43 46.00 1157 peak

5 420 5228 A4 53 273 3180 46,00 -14.20 peak

& 574.6258 46 .45 ~10.04 36.41 46.00 959 peak

BT ABRAS
Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
ANPEREAZ BRI EER—E365SERRFHREME2EE #F4 : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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Temperature: 25°C Relative Humidity: 60%
Test Voltage: DC 3.7V Pressure: 1010hPa
Test Mode: Mode 2 Polarization: Vertical
B0D DV
LimitT p— l
Tl i gt —

*MW “‘LWM’J md

4
L a7

20
3000 A 0 Bl 70 RO (MHz) ann 400 500 &00 700 1000, fn
Mo. | Fraguency Reading | Correction Result Lirnit Margin Degrea | Height Remark
(MHz) (dBuV)  |factor(dBim)| (dBul!m) | (dBuVim) {dB) (deq.) fem)

1 31.3902 28.98 -8.15 20.83 40.00 -19.17 peak
2 148.4410 3532 -16.77 18.55 43.50 -24.95 peak
3 341.9786 ar.n2 1423 2279 46.0d 231 peak
4 360.4476 41.21 -13.92 7.2 4.0 =18.71 peak
5* 431.0316 40,96 -12.67 28.29 A6.00 -17.71 peak
L] 564.6390 a7 .56 -10.49 27.37 46.00 -18.63 peak

Remark: 1. Result = Reading Level+ Factor, Margin= Result — Limit
Factor=Ant. Factor + Cable Loss — Pre-amplifier

BT ABRAS
Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
ANPEREAZ BRI EER—E365SERRFHREME2EE #F4 : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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Main Model: JM-558

Below 1000MHz Test Results:

Report No.: UNIA22083120ER-41

Temperature: 25°C Relative Humidity: 60%
Test Voltage: AC 120V, 60Hz Pressure: 1010hPa
Test Mode: Mode 1 Polarization: Horizontal
B0D ARV
[ Limil1 — l
M aiggr —
r :
I 3 '
. ;
.5 3 g wmer»

-20
30,000 an ¥ &0 T B [MHz) ann ann 500 @0 00 1in0n, can
Mo, | Fraguency Reading | Correction Result Lirmnit Margin Degree | Height Remark
(MHZ) (dBuv)  |factor(dBim)| (dBuvim) | (dBuWim) (dB) (deq.) {cm)
132112 35.60 -9.52 2617 40.00 -13.83 peak
2 JB.7H18 39.24 -14.00 25.24 40.00 -14.76 peak
3 112.1305 39.73 1714 2259 43.50 -20.91 peak
4* 15398508 459,849 -16.04 33.85 43.50 -9.65 peak
3089128 3| -14.75 24946 A6.00 -21.04 peak
[i] 4738347 35.14 -11.30 23.84 46.00 -22.16 peak
YR RABRAR
Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China

AP EREA 2 EkHIt X EH—E365SERFFHRREME2HE BB : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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Report No.: UNIA22083120ER-41

ik

Temperature: 25°C Relative Humidity: 60%
Test Voltage: AC 120V, 60Hz Pressure: 1010hPa
Test Mode: Mode 1 Polarization: Vertical
BlD ARV
Lissit] pu— l
M aiggr —

\ § ~ i
o [T e - ™
i NEg \/

-20
30,000 40 50 B0 7O 80 [MHz) ann ann 500 BOO T 1innn, can
Mo, | Fraguency Reading | Correction Result Lirmnit Margin Degree | Height Remark
(MHz) (dBuv)  |factor(dB/m)| (dBuVim) | (dBuvim) (dB) (deq.) (cm)
1* 36.1272 48.40 -11.81 ar.sa 40.00 -2.41 arF
2 52.8453 55.22 -20.78 3448 40.00 -5.54 peak
3 177725 5218 -16.55 35.63 43.50 -T.87 peak
4 166 0680 449,50 -16.78 272 4350 =10.78 peak
5 360.44T6 40.40 -13.82 26.48 46.00 -18.52 peak
[ 5B0.7026 44.91 -8.789 3512 46.00 -10.88 peak

Remark: 1. Result = Reading Level+ Factor, Margin= Result — Limit
Factor=Ant. Factor + Cable Loss — Pre-amplifier

AT R ABRAR

Shenzhen United Testing Technology Co.,Ltd.

2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China

AP EREA 2 EkHIt X EH—E365SERFFHRREME2HE BB : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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Below 1000MHz Test Results:

Page 39 of 83

Report No.: UNIA22083120ER-41

Temperature: 25°C Relative Humidity: 60%
Test Voltage: DC 3.7V Pressure: 1010hPa
Test Mode: Mode 2 Polarization: Horizontal
00D dE eV ) )
T Limitl =
Wi g —_—
r ' .
. I
o b
} % t _..I-‘-ML
n-}\w 2 s
m M e al A |
-20
0. Do Ll S0 Bl T A0 MHz) i A0 GO0 GO0 T (Lo ]
Mo. | Freguency Reading | Correction Result Lirmit Margin Degrea Heighit Remark
{MHz) (dBuV)  |factor{dB/m)| [(dBuWim) [ (dBuvim) (dB) (deg.) fem)
33,7086 32,46 507 22.49 4000 A7 51 peak
2 148 4410 33.82 1677 17.05 4350 -26.45 peak
3 3154808 38.01 1478 24 73 46.00 2177 peak
4* 435 5398 44 91 -12.47 32.44 46.00) -13.56 peak
5 508 2562 43.76 1222 3164 4600 -14.46 peak
[ 552 BE3Z 3790 -11.02 2658 46.00 -18.12 peak

AT R ABRAR

Shenzhen United Testing Technology Co.,Ltd.

2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
ANPEREAZ BRI EER—E365SERRFHREME2EE #F4 : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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Temperature: 25°C Relative Humidity: 60%
Test Voltage: DC 3.7V Pressure: 1010hPa
Test Mode: Mode 2 Polarization: Vertical
B0.0 dBeVim
Limit] p— l
Mg m—

|

H|

. : ; |
wi‘\w\ & i MLLAA)E‘W ""H

|

|

-20
30000 40 50 &0 TD &0 IWHz) ann 40m 500 B0 To0 1000, pan
MNa. | Freguency Reading | Correction Result Limit Margin Degrea | Height Remark
(MHz) (dBuv)  |factor(dBim)| (dBulVim) | (dBuVim) {dB) (deg.) (o)
34 2760 33.34 -10.32 23.02 40,00 -16.98 peak
2 1443348 3763 -16.41 21.22 43.50 -22.28 peak
3 159. 7844 4377 -16.64 2713 43.50 <1637 peak
4 F60.4476 41.37 -13.92 27.45 6.0 =18.55 peak
5082582 35.87 -12.22 23.65 A46.00 -22.35 peak
[i] 543.2742 36.13 -11.72 24.41 46.00 -21.58 peak

Remark: 1. Result = Reading Level+ Factor, Margin= Result — Limit
Factor=Ant. Factor + Cable Loss — Pre-amplifier

BT ABRAS
Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
ANPEREAZ BRI EER—E365SERRFHREME2EE #F4 : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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Main Model: JM-G50

Below 1000MHz Test Results:

Temperature: 25°C Relative Humidity: 60%
Test Voltage: AC 120V, 60Hz Pressure: 1010hPa
Test Mode: Mode 1 Polarization: Horizontal
800 dDeVim
Limit] pr— l
H aiggr —

A

i’_f

L

¢

i
W

-20
30000 40 50 B0 TD B0 [WHz) ann 400 SO0 OO 70O 1000, pan
Mo, | Freguency Reading | Correction Result Lirnit Margin Degree | Height Remark
(MHz) (dBuv])  |factor(dBim})| (dBulVim) | (dBuVim) {dB) (deg.) fem}
1* IR TE18 40,04 -14.00 26.04 A40.00 -13.96 peak
2 112.1305 42.07 -17.14 2493 43.50 -18.57 peak
3 159. 7844 42 80 -16.64 26.16 43.50 <1734 peak
4 306, 7537 3612 -14.74 21.38 6.0 =24 62 peak
5 649,6597 32 -8.80 2391 A6.00 -22.08 peak
[i] 729.3583 33.05 -8.13 2492 46.00 -21.08 peak

BT ABRAS
Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
ANPEREAZ BRI EER—E365SERRFHREME2EE #F4 : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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Report No.: UNIA22083120ER-41

Temperature: 25°C Relative Humidity: 60%
Test Voltage: AC 120V, 60Hz Pressure: 1010hPa
Test Mode: Mode 1 Polarization: Vertical
[ ) ]
I Lisil 1 —_—
Hl i g —
I | |
A
4 3 [ |
m'w‘ L K - ¥
¥ e T " 'l“u_/\/“\/k- )-L
' ]
‘H\fn,]. | L o
Y | |
-0
MO0 40 S0 B0 70 B [MHz} ann 400 SO0 GO0 700 1000500
MNa. | Freguency Reading Correction Result Limit Margin Degrea Hedght Remark
(MHz) (dBuv])  |factor(dBim})| (dBulVim) | (dBuVim) {dB) (deg.) fem}
1 36,3813 49 .88 -12.02 A7.86 0,00 -2.14 ar
21 508420 54 .58 -20.43 15 40.00 -5.85 pedk
3 1129196 53.05 =17.06 35.99 43.50 =7.81 peak
4 1804050 51.20 -17.61 3359 43.50 -9.91 peak
5 3210807 51.40 -14.80 36.60 6.0 -3940 peak
i} 441. 7425 51.18 -12.21 38.87 46.00 -7.03 pedk

Remark: 1. Result = Reading Level+ Factor, Margin= Result — Limit
Factor=Ant. Factor + Cable Loss — Pre-amplifier

AT R ABRAR

Shenzhen United Testing Technology Co.,Ltd.

2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
ANPEREAZ BRI EER—E365SERRFHREME2EE #F4 : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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Below 1000MHz Test Results:
Temperature: 25°C Relative Humidity: 60%
Test Voltage: DC 3.7V Pressure: 1010hPa
Test Mode: Mode 2 Polarization: Horizontal
BOD A0V
[ T Limitl —
i g —_—
[ I
I
an
-} o
b
\\W\M hw
_—v_
-20
30 Do A0 S0 B @ &0 [MHz) anmn 4nn 500 &OD OA LL R ]
Mo. | Freguency Reading | Correction Result Lirmit Margin Degrea Heighit Remark
{MHz) (dBuV)  |factar{dB/m)| (dBuVim) | (dBuVim) (dB) (deq.) {cm)
1 336802 31,62 -G.58 2174 40,00 1826 peak
] 159 2251 3346 -16.66 16.80 4350 -26.70 peak
] 362 5880 5674 -13.58 23.16 46.00 -22.84 peak
4 4132706 37.40 1282 2457 46.00 .21.43 peak
5 5100436 36,15 1233 25 .82 4600 -20.18 peak
[ 6406110 32 51 -8.88 23 63 46.00 2237 peak

AT R ABRAR

Shenzhen United Testing Technology Co.,Ltd.

2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China

AP EREA 2 EkHIt X EH—E365SERFFHRREME2HE BB : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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Report No.: UNIA22083120ER-41

Temperature: 25°C Relative Humidity: 60%
Test Voltage: DC 3.7V Pressure: 1010hPa
Test Mode: Mode 2 Polarization: Vertical
00D dE eV
Lismit1 — l
Wi g —_—
. |
an
F i
Fitee-i, 3

20
300, o0 an 5 B0 0 A0 [WHz} a0 A0n 500 B0 700 00, G
Mo. | Freguency Reading | Correction Result Lirmit Margin Degrea Heighit Remark
{MHz) (dBuv)  |factor{dBim)| (dButim) [ (dBuvim) (dB) (deg.) fem)

1 34.3964 3.9 -10.41 21.50 40.00 -18.50 peak
2 20.5374 38.47 -20.66 17.81 43.50 -25.68 peak
3 148 4410 33.97 -16.77 17.20 43.50 -26.30 peak
4 3419786 3T.83 -14.23 2380 46.00 -22.40 peak
5 360 4476 4064 -13.82 26.72 46.00 -19.28 peak
L] 609.9217 3210 -8.00 23.10 46.00 -22.90 peak

Remark: 1. Result = Reading Level+ Factor, Margin= Result — Limit
Factor=Ant. Factor + Cable Loss — Pre-amplifier

AT R ABRAR

Shenzhen United Testing Technology Co.,Ltd.

2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
ANPEREAZ BRI EER—E365SERRFHREME2EE #F4 : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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Main Model: JM-768-1

Below 1000MHz Test Results:

Temperature: 25°C Relative Humidity: 60%
Test Voltage: AC 120V, 60Hz Pressure: 1010hPa
Test Mode: Mode 1 Polarization: Horizontal
800 dbeVim
[ Limil1 =
Haaigpr —_— l

20
000 40 50 G0 70 A0 [MHz) ann 400 500 GO0 FO0C 1000600
Ma. | Fraguency Raading Correction Result Limit Margin Degrea | Height Remark
(MHz) (dBuv)  [factor{dB/m)| (dBuVim) | (dBuvim) {dB) (deg.h (cm)

1 201.0360 52.80 -14.73 38.07 A6.00 -7.93 peak
2 321.0808 48.99 -14.80 3519 46.00 -10.81 peak
3 3720045 52.90 -13.88 802 45.00 -5.98 peak
4 416,179 45,52 -12.92 32.60 46.04 -13.40 peak
5 5490195 44,04 -11.23 32 A6.00 -13.18 peak
[ T47.4825 48.50 -7.53 41.57 46.00 -4.03 peak

BT ABRAS
Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
ANPEREAZ BRI EER—E365SERRFHREME2EE #F4 : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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Report No.: UNIA22083120ER-41

Temperature: 25°C Relative Humidity: 60%
Test Voltage: AC 120V, 60Hz Pressure: 1010hPa
Test Mode: Mode 1 Polarization: Vertical
800 BN/m
Lismitd _
Nagn -

i

30000 40 S0 68 70 80  (MHz) 300 400 500 600 700  1000.000
No. | Frequency Reading | Correction Result Limit Margin Degree | Height Remark

(MHz) (dBuV) |factor(dB/m)| (dBuV/m) | (dBuVi/m) (dB) (deg.) (cm)
1 42.3021 50,52 -16.46 34.06 40.00 -5.94 peak
2 91.4950 48.88 -20.50 28.38 43.50 -15.12 peak
3* 138.3873 56.94 -16.03 40.91 43.50 -2.59 QP
4 174.4241 50.88 -17.25 33.63 43.50 -9.87 peak
5 389.3548 51,37 -13.32 38.05 46.00 -7.95 peak
6 431.0316 50.98 -12.67 38.31 46.00 -7.69 peak

Remark: 1. Result = Reading Level+ Factor, Margin= Result — Limit
Factor=Ant. Factor + Cable Loss — Pre-amplifier

AR A TRAR

Shenzhen United Testing Technology Co.,Ltd.

2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Ti
AP EREA 2 EkHIt X EH—E365SERFFHRREME2HE BB : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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Below 1000MHz Test Results:

Temperature: 25°C Relative Humidity: 60%
Test Voltage: DC 3.7V Pressure: 1010hPa
Test Mode: Mode 2 Polarization: Horizontal

B0 dBeV S

I ]
|
an
20
30 non 40 S0 60 70 BO [HHz) ann 40n 500 &00 FO0 10nn
Na. | Freguency Raading Correction Rasult Limit Margin Degrea | Height Remark
{MHz) {dBuv)  |factor(dBim)| (dBuVim) | (dBuVim) (dB) (deq.) {cm)

1 359, 1860 47.01 -13.82 33.00 46.00 -12.91 peak
2 4448514 44 .94 -12.07 3287 46.00 -13.13 peak
kR 5099217 51.78 -8.00 4278 46.00 322 o
4 6728444 47,96 -8.71 38.25 46040 -5.75 peak
5! TEO.TO36 50.18 -7.44 4274 46.00 -3.26 peak
a! 8333171 47.71 -B.37 41.34 46.00 -1.66 aP

AT R ABRAR

Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
ANPEREAZ BRI EER—E365SERRFHREME2EE #F4 : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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Report No.: UNIA22083120ER-41

\-“MWM I

Temperature: 25°C Relative Humidity: 60%
Test Voltage: DC 3.7V Pressure: 1010hPa
Test Mode: Mode 2 Polarization: Vertical
OO A
Limall —
i g —_— l
f .
[
y i W
2 3¥ X (
Ml L
\ wwf"]

20
30 nod 40 S0 B3 7D S0 [Hz) ann 400 500 &O0 FOO 100N caon
Mo. | Freguency Reading | Correction Result Lirmit Margin Degrea Heighit Remark
(MHz) ([dBuv)  |factar{dBim)| (dBuVim) | (dBuvim) (dB) deq.) fem)

1 32.8637 28.81 -9.26 18.55 40.00 -20.45 peak
2 146.3735 3047 -16.58 22848 43.50 -20.81 peak
3 3419786 3B.86 -14.23 24 B3 46.00 =21.37 peak
4 360.4476 41.13 -13.52 2 46.00 -18.79 peak
5 G25.0780 36.15 -5.00 2715 46.00 -18.85 peak
g 6847454 42.28 -8.62 3386 46.00 -12.34 peak

Remark: 1. Result = Reading Level+ Factor, Margin= Result — Limit
Factor=Ant. Factor + Cable Loss — Pre-amplifier

AT R ABRAR

Shenzhen United Testing Technology Co.,Ltd.

2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China

AP EREA 2 EkHIt X EH—E365SERFFHRREME2HE BB : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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Main Model: JM-715

Below 1000MHz Test Results:

Temperature: 25°C Relative Humidity: 60%
Test Voltage: AC 120V, 60Hz Pressure: 1010hPa
Test Mode: Mode 1 Polarization: Horizontal
BO.n aw:_- . -
T Limii ¥ —_—
M g —
r |
WW I
A |
» |
30 Do an S0 Bl @ &0 [MiHz) ann 4nn 500 OO TO0 LLUTIR ]
Mo. | Freaguency Reading Correction Result Lirnit Margin Degrea Height Remark
{MHz) (dBuv}  |factor(dBim)| (dBuN'm) | (dBuVim) {dB) {deq.) {om)
1 150.0108 51 51 1690 3461 4350 -5.69 peak
z 178.1326 51.31 -17.56 33.75 43.50 -9.75 peak
3 2399873 56,60 65T 39.63 46.00 -B.37 peak
4 3003673 53,249 -14.70 38.59 46,00 -7.41 peak
5 a00.4318 5h 62 -12.50 43,72 A6.00 -2.28 QP
[ 454.3100 51.04 -11.75 38.28 46.00 -6.71 peak

BT ABRAS
Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
ANPEREAZ BRI EER—E365SERRFHREME2EE #F4 : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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Report No.: UNIA22083120ER-41

Temperature: 25°C Relative Humidity: 60%
Test Voltage: AC 120V, 60Hz Pressure: 1010hPa
Test Mode: Mode 1 Polarization: Vertical
800 dN/m
o Limit] —
Mange —_

20

30000 40 S50 60 70 80 MHz) - 300 A0 500 600 700 1000000
No. | Frequency Reading | Correction Result Limat Margin Degree | Height Remark

(MHz) {dBuV) |factor(dB/m)| (dBuVim) | (dBuVim) (dB) (ceg.) (cm)

1* 30.2110 45.04 -7.26 37.78 40.00 -2.22 QP
2 35.4992 44 .85 -11.29 33.56 40.00 -6.44 peak
3 754462 54.33 -20.74 33.59 40.00 -6.41 peak
4 174.4241 53.97 -17.25 36.72 4350 -6.78 peak
5 283.9791 54,08 -14.74 39.34 46.00 -6.66 peak
6 501.1790 50.69 -11.77 38.92 46.00 -7.08 peak

Remark: 1. Result = Reading Level+ Factor, Margin= Result — Limit
Factor=Ant. Factor + Cable Loss — Pre-amplifier

AR A TRAR

Shenzhen United Testing Technology Co.,Ltd.

2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baoti.
AP EREA 2 EkHIt X EH—E365SERFFHRREME2HE BB : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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Below 1000MHz Test Results:

Temperature: 25°C Relative Humidity: 60%
Test Voltage: DC 3.7V Pressure: 1010hPa
Test Mode: Mode 2 Polarization: Horizontal
BOO oAb
[ T Limil1 =
Ml aigpra —

5 i
Ayl

-20
30 non 40 50 BB TD BOD IHHz) ann 400 500 &00 Fo0 1000, Qoo
Mo, | Fraguency Raading Correction Result Limit Margin Degres Height Remark
(MHz) (dBuV)  |factor(dBim)| (dBuVim) | (dBuvim) (dB) (deq.) {cm)
1 41,3208 46,78 -16.15 3063 43.50 -12.87 peak
2 2ZT2.27TE 41.55 -14.95 26.80 46.00 -19.40 peak
3 531.9635 46.20 -12.68 3352 46.00 -12.48 peak
4 500.9737 45.40 =037 36.03 46.0:0 -8.47 peak
5 7268052 48,26 -8.21 40,05 46,00 -5.05 peak
g* TH3. 3960 47.75 -B.75 41.00 46.00 -5.00 peak

AT R ABRAR

Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
ANPEREAZ BRI EER—E365SERRFHREME2EE #F4 : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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Temperature: 25°C Relative Humidity: 60%
Test Voltage: DC 3.7V Pressure: 1010hPa
Test Mode: Mode 2 Polarization: Vertical
B0 dBeVim
Limitl pu— l
Haign —

IF ot

MM“% bt

-0
3000 40 50 BB TD S0 IMHz) ann 400 500 GO0 00 10, G
Ma. | Freguency Reading | Correction Result Lirmit Margin Degrea | Height Remark
(MHz) (dBuv) |factor(dBim)| (dBuV'm) | (dBuvim) {dB}) (deg.) fcm)
1 332112 30,53 -9.52 21.01 40.00 -18.99 peak
2 148.4410 3472 -168.77 17.85 43.50 -25.55 peak
3 1637550 33.19 -16.73 16.46 43.50 2704 pisak
4 3604476 40,68 -13.92 26.77 46.040) ~19.23 peak
5 6799800 43 80 -8.66 35.23 A6.00 -10.77 peak
6" 821.7103 42.83 -B.60 36.23 A46.00 -8.77 peak

Remark: 1. Result = Reading Level+ Factor, Margin= Result — Limit
Factor=Ant. Factor + Cable Loss — Pre-amplifier

BT ABRAS
Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
ANPEREAZ BRI EER—E365SERRFHREME2EE #F4 : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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Main Model: JM-1024

Below 1000MHz Test Results:

Page 53 of 83

Report No.: UNIA22083120ER-41

Temperature: 25°C Relative Humidity: 60%
Test Voltage: AC 120V, 60Hz Pressure: 1010hPa
Test Mode: Mode 1 Polarization: Horizontal
800 dBN/m
[ Limit] -
Narge -
J
| | X - -~ b &
an
= i i
20
30 000 40 50 60 70 80 MHz) 300 400 500 &00 700 1000 000
No. | Frequency Reading | Correction Result Limit Margin Degree | Height Remark
(MHz) (dBuV) [factor(dB/m)| (dBuV/m) | (dBuVim) (dB) (degq.) (cm)
1 138.3873 55.51 -16.03 30.48 43.50 -4.02 peak
2 263.8190 52.88 -15.51 37.37 46.00 -8.63 peak
3 296.1836 58.33 -14.71 4362 46.00 -2.38 QP
4! 316.5890 56.27 -14.79 40.48 46.00 -5.52 peak
5 3746225 53.20 -13.87 39.33 46.00 -6.67 peak
6! 457.5072 51.90 -11.68 40.22 46.00 -5.78 peak
BRI AGRAT
2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Ti C

Shenzhen United Testing Technology Co.,Ltd.

gang

ity, Xixiang Str, Bao'an District, Shenzhen, China

AP EREA 2 EkHIt X EH—E365SERFFHRREME2HE BB : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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Report No.: UNIA22083120ER-41

Temperature: 25°C Relative Humidity: 60%
Test Voltage: AC 120V, 60Hz Pressure: 1010hPa
Test Mode: Mode 1 Polarization: Vertical
800 BN/m
| Limat1 —
Narge - -
| I

ot

\ i
1 |
= | |
30000 40 50 60 70 80 MHz) 300 400 500 60O 700 1000000

No. | Frequency Reading | Correction Result Limit Margin Degree | Height Remark

(MHz) (dBuV) |factor(dB/m)| (dBuVim) | (dBuVim) (dB) (degq.) (cm)
1 36.7661 42.21 -12.34 29.87 40.00 -10.13 peak
2 82.9385 48.82 -20.78 28.04 40.00 -11.96 peak
3 125.4457 48.36 -16.14 32.22 43.50 -11.28 peak
4 151.5971 46.94 -16.86 30.08 43.50 -13.42 peak
5 419.1080 52.07 -12.92 39.15 46.00 -6.85 peak
6" 545.1825 55.32 -11.56 43.76 46.00 -2.24 QP

Remark: 1. Result = Reading Level+ Factor, Margin= Result — Limit
Factor=Ant. Factor + Cable Loss — Pre-amplifier

AR A TRAR

Shenzhen United Testing Technology Co.,Ltd.

2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
ANPEREAZ BRI EER—E365SERRFHREME2EE #F4 : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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Below 1000MHz Test Results:

Temperature: 25°C Relative Humidity: 60%
Test Voltage: DC 3.7V Pressure: 1010hPa
Test Mode: Mode 2 Polarization: Horizontal
800 dBeVim
[ Limill = l
M aiggr —_

an i

Fotptomas,

-20

0000 an S G0 @ &0 IWHz) ann 40n 500 M 70O 1000, oo

Ma. | Freguency Reading | Correction Result Limit Margin Degrea | Height Remark
(MHz) (dBuV}  |factordBim)| (dBuvim) | (dBuvim) {dB) (degq.) (o)

3360352 41,91 -14.44 2747 A46.00 -18.53 peak
2 3062415 47 65 -13.05 34.80 46.00 -11.40 peak
3 432.5457 4910 -12.60 36.50 46.00 -8.50 peak
4* SE8.8127 51.47 -10.32 4115 4.0 -4.85 peak

G6S 8035 47 57 -8.74 38.83 46.00 -TA7 peak
(] T37.0714 44.70 -T.87 36.83 46.00 -9.17 peak

BT ABRAS
Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
ANPEREAZ BRI EER—E365SERRFHREME2EE #F4 : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156

http://www.uni-lab.hk

N o<~

N ———

W et


../2006ReportFormats/ReFoDatabase/InputPowers.doc

LN

Page 56 of 83

Report No.: UNIA22083120ER-41

=

b

Temperature: 25°C Relative Humidity: 60%
Test Voltage: DC 3.7V Pressure: 1010hPa
Test Mode: Mode 2 Polarization: Vertical
B0 BV
Limit1 p— l
M i g —
. , |
0 & 4 5

20
3000 4n 5 B0 @ A0 [MHz) ann 40n 500 &OD FDO 1000, oo
Mo. | Freguency Reading | Correction Result Lirmit Margin Degrea Heighit Remark
{MHz) (dBuv)  |factor{dBim)| (dBulVim) | (dBuvim) {dB) deq.) fem)
1 30.5306 30.08 -7.50 2259 40.00 -17.41 peak
2 3604476 4087 -13.82 26.95 46.00 -19.05 peak
3 431.0316 41.85 1287 29.18 46.00 -16.82 peak
4 477 1694 41.37 =11.32 30.05 46.00 «15.95 peak
5 5357073 42.40 -12.36 30.04 46.00 -15.96 peak
g 661.1505 4525 -8.76 36.49 46.00 -9.51 peak

Remark: 1. Result = Reading Level+ Factor, Margin= Result — Limit
Factor=Ant. Factor + Cable Loss — Pre-amplifier

AT R ABRAR

Shenzhen United Testing Technology Co.,Ltd.

2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
ANPEREAZ BRI EER—E365SERRFHREME2EE #F4 : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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Main Model: JM-011A

Below 1000MHz Test Results:

Page 57 of 83

Report No.: UNIA22083120ER-41

Temperature: 25°C Relative Humidity: 60%
Test Voltage: AC 120V, 60Hz Pressure: 1010hPa
Test Mode: Mode 1 Polarization: Horizontal
8200 BWV/e
[ Limit} —
‘ Narge: —

20
30000 40 50 68 70 (MHz) 1000000
No. | Frequency Reading | Correction Result Limit Margin Degree | Height Remark
(MHz) (dBuV) |factor(dBim)| (dBuVIm) | (dBuvim) | (dB) (deg) | (cm)
1 207.8500 54.54 -16.84 37.70 43.50 -5.80 peak
2! 322.1886 57.16 -14.81 42.35 46.00 -3.65 peak
3 331.3546 58.34 -14.60 43.74 46.00 -2.26 QP
4! 344,3854 55.73 -14.14 41.59 46.00 -4.41 peak
5! 3759384 54 .61 -13.84 40.77 46.00 -5.23 peak
6 590.9737 47.84 -9.37 38.47 46.00 -7.53 peak
AR A TRAR
Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang C: ity, Xixiang Str, Bao'an District, Shenzhen, China

AP EREA 2 EkHIt X EH—E365SERFFHRREME2HE BB : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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Report No.: UNIA22083120ER-41

Temperature: 25°C Relative Humidity: 60%
Test Voltage: AC 120V, 60Hz Pressure: 1010hPa
Test Mode: Mode 1 Polarization: Vertical
80.0 dBuV/m
[ Lieil} —
MNarge: —_
I I., - — X 8
- [ :
wmﬂd & %Wﬂ
1
| A4, M
1
| |
30000 40 50 60 70 60 MHz) 300 40 500 600 700  1000.000
No. | Frequency Reading | Correction Result Limit Margin Degree | Height Remark
(MHz) (dBuV) |factor(dB/m)| (dBuV/m) | (dBuVim) (dB) (deq.) (cm)
1! 33.7986 45.75 -9.97 35.78 40.00 -4.22 peak
2! 146.3735 54.31 -16.58 37.73 43.50 -5.77 peak
3" 158.1123 57.92 -16.69 41.23 43.50 -2.27 QP
4! 175.65186 55.91 -17.36 38.55 43.50 -4.95 peak
5 2056750 53.76 -16.72 37.04 43.50 -6.46 peak
352.9433 52.93 -13.94 38.99 46.00 -7.01 peak

Remark: 1. Result = Reading Level+ Factor, Margin= Result — Limit
Factor=Ant. Factor + Cable Loss — Pre-amplifier

AR A TRAR

Shenzhen United Testing Technology Co.,Ltd.

2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China

AP EREA 2 EkHIt X EH—E365SERFFHRREME2HE BB : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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Below 1000MHz Test Results:

Page 59 of 83

Report No.: UNIA22083120ER-41

\
5
%

Temperature: 25°C Relative Humidity: 60%
Test Voltage: DC 3.7V Pressure: 1010hPa
Test Mode: Mode 2 Polarization: Horizontal
OO A
[ T Limit1 =
i g —_— l
| I
[
an

0
30 nod 40 S0 BB 7O &0 [HHz) ann 400 S00  &00 70O 10nn caon
Mo. | Freguency Reading | Correction Result Lirmit Margin Degrea Heighit Remark
{MHz) (dBuV)  |factar{dB/m)| (dBuVim) | (dBuVim) (dB) (deq.) {cm)

1* 32.5187 32.58 -8.98 23.59 40.00 -16.41 peak
2 147.9214 3.3 -16.72 2259 43.50 -20.81 peak
3 159. 7844 3880 -16.64 2216 43.50 <2134 peak
4 339.5887 32.49 -14.31 18.18 46.00 -27.82 peak
5 360 4476 35.33 -13.82 21.41 46.00 -24.58 peak
[ 582.7424 33.65 -8.71 23.84 46.00 -22.08 peak

AT R ABRAR

Shenzhen United Testing Technology Co.,Ltd.

2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
ANPEREAZ BRI EER—E365SERRFHREME2EE #F4 : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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Report No.: UNIA22083120ER-41

Whia e JJJ'.»-V*".I

R

Temperature: 25°C Relative Humidity: 60%
Test Voltage: DC 3.7V Pressure: 1010hPa
Test Mode: Mode 2 Polarization: Vertical
800 dbeVim
Limill =
M aigprs —_— l
I J
an

20
E T E T [MHz) ann 400 500 GO0 FOOC 1000500
Ma. | Fraguency Raading Correction Rasult Limit Margin Degrea | Height Remark
{MHz) [dBuv)  [factor{dB/m)| (dBuVim) [ (dBuVim) (dB) (deg.) fcm)
1 1232655 35.68 -16.21 19.47 43.50 -24.03 peak
2 1484410 38.89 -16.77 2212 43.50 -21.38 peak
3 1649075 36.21 -16.786 19.45 43.50 -24.05 peak
4 2920583 34.65 -14.72 10.93 46.00 -26.07 peak
5* 3604476 38.76 -13.82 24 .84 46.00 -21.16 peak
[ G12.0842 3224 -8.00 23.24 46.00 -22.76 peak

Remark: 1. Result = Reading Level+ Factor, Margin= Result — Limit
Factor=Ant. Factor + Cable Loss — Pre-amplifier

AT R ABRAR

Shenzhen United Testing Technology Co.,Ltd.

2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China

AP EREA 2 EkHIt X EH—E365SERFFHRREME2HE BB : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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PHOTO 01 (Main Model: IM-G60)

PHOTO 02

BT ABRAS
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PHOTO 03
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PHOTO 04

BT ABRAS
Shenzhen United Testing Technology Co.,Ltd.

2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
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PHOTO 06

BT ABRAS
Shenzhen United Testing Technology Co.,Ltd.

2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
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PHOTO 07

PHOTO 08

BT ABRAS
Shenzhen United Testing Technology Co.,Ltd.

2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
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PHOTO 09

PHOTO 10
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Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
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PHOTO 11
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PHOTO 12

AT R ABRAR

Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
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PHOTO 14

BT ABRAS
Shenzhen United Testing Technology Co.,

Ltd.

2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
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PHOTO 15

PHOTO 16
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Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
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PHOTO 17

PHOTO 18
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Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
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PHOTO 19

BT ABRAS
Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
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6 PHOTO OF TEST

PHOTO 01 (Main Model: JIM-G60)

PHOTO 02
BT ABRAS
Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
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PHOTO 03

PHOTO 04 (Main Model: JM-621)

AT R ABRAR

Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang C ity, Xixiang Str, Bao'an District, Shenzhen, China
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PHOTO 05

PHOTO 06
AR ARGRAT
Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang C ity, Xixiang Str, Bao'an District, Shenzhen, China
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PHOTO 07 (Main Model: JM-558)

PHOTO 08
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Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
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PHOTO 09

PHOTO 10 (Main Model: IM-G50)

AT R ABRAR

Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang C ity, Xixiang Str, Bao'an District, Shenzhen, China
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PHOTO 11

PHOTO 12
AR ARGRAT
Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang C ity, Xixiang Str, Bao'an District, Shenzhen, China

AP EREA 2 EkHIt X EH—E365SERFFHRREME2HE BB : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
|

http://www.uni-lab.hk



LN

Page 77 of 83 Report No.: UNIA22083120ER-41

F

PHOTO 13 (Main Model: JM-768-1)

PHOTO 14

BT ABRAS
Shenzhen United Testing Technology Co.,Ltd.

2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
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PHOTO 16 (Main Model: JM-715)

BT ABRAS
Shenzhen United Testing Technology Co.,Ltd.

C

2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Ti

gang

ity, Xixiang Str, Bao'an District, Shenzhen, China
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PHOTO 17

PHOTO 18
BT ABRAS
Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
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PHOTO 19 (Main Model: JM-1024)
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PHOTO 20

BT ABRAS
Shenzhen United Testing Technology Co.,Ltd.

2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
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PHOTO 21

PHOTO 22 (Main Model: JM-011A)
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Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang C ity, Xixiang Str, Bao'an District, Shenzhen, China
ANPEREAZ BRI EER—E365SERRFHREME2EE #F4 : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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PHOTO 23

PHOTO 24

***End of Report***
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Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Ti C ity, Xixiang Str, Bao'an District, Shenzhen, China
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Statement

1.This report must have the signature of the authorized signatory and the special seal of the report,
otherwise it will be considered invalid.If there is no anti-counterfeiting electronic seal of the laboratory in
the report in PDF format or it is displayed as "x", the report is invalid.

2.This report shall not be modified, added or deleted without authorization.

3.The results of this report are only valid for the EUT provided by Applicant to our laboratory for

inspection (That is,EUT received by our laboratory.Without special explanation, it refers to the samples
presented in the report " PHOTO OF EUT ").

4.1f there is any objection to the test data and conclusions of this report, please submit it in writing within
10 working days after the date of issuance of the report.

5.Without the written consent of the laboratory, this report shall not be copied (except for full copy), nor shall
it be used as publicity materials or advertising.

6.The cover of the report is for decoration only, not included in the body of the report.

7.The paper report issued by our laboratory has the same effect as the electronic report. In case of any
difference between the two, the electronic report shall prevail.

8.The Chinese and English reports issued by our laboratory have the same effect. In case of any
difference in understanding, the Chinese version shall prevail.

9.Please provide the complete report documents issued by our laboratory when inquiring the report.

W

10.For cases where compliance is determined based on test values, when relevant specifications,

=

standards, documents, and customers have no relevant requirements and no other special instructions, the
test report issued by this laboratory is carried out in full value and adopts ILAC-G8:09 /2019 "Simple
Acceptance Rule" for judgment.

11.In the People's Republic of China, when there is no CMA Accredited Symbol in this report, the report is

only for scientific research, teaching or internal quality control activities

AR UREABRAE
Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
AFERRE S fHEsknit REH 365 SRR RPHIEME2HE BB : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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